BituNil

BituNil Company / Manufacturing / Plant / Laboratories / Quality Control Lab.

INTIAL TYPE TEST (ITT)

F126
01/01/2019

Intial Type Test No.
Issuing Date

Approval

Product Confirmation of EN

Product Verification

13707 Requirements

Tawmer Mohamed

Family Name NILOSTICK 1500 Sampling methodology Compound SBS Self adhesive
Product Name NILOSTICK 1500 CS According to EN 13416:2001 Reinforcement Composite Polyester as JM.R 059-180
Product Full Name NILOSTICK 1500 CS 300 Sand 3mm S/Z Upper Surface SAND
Type of Product Elastomeric SBS & SIS Batch No. Lower Surface Siliconized Polypropylene
Type of Reinforcement Composite Polyester 161103 Production date 12/06/2021
System Applied Under layer (Bottom layer) or intermdiate layer in multilayer system.
M TEST STANDARD UNIT TOLLERANCE S\,ﬁ‘ﬂzfn ME ASCCR-II-I"IJ é\ I\-I ALUE :gF REROR] Date of Measure REMARKS
*  Visual Defects EN 1850-1 - Pass Passed Pass 2871/1850-1 13/06/2021
*  Thickness EN 1849-1 mm -5% 3 3.00 2871/1849-1 13/06/2021
*  Weight EN 1849-1 kg/m2 -10% - - - -
* Length EN 1848-1 m -1% 10 10.05 2871/1848-1 13/06/2021
*  Width EN 1848-1 m -1% 1 1.000 2871/1848-1 13/06/2021
*  Straightness EN 1848-1 - 20mm/10m +10 1 2871/1848-1 13/06/2021
*  Flexibility at low temperature EN 1109 °c/e mm * < -20 us: -20 Ls: -20 2871/1109 13/06/2021
*  Flow resistance at elevated Temp. EN 1110 §C 2 60 60 2871/1110 13/06/2021
*  Water Impermeability (Water tightness) EN 1928 method A 60 KPa Passed Passed 60 2871/1928 14/06/2021
- Vapour Permeability EN 1931 u - 20000 20,000 use the min. value as per Norm.
* Tensile Strength  Longitudinal EN 12311-1 N/50mm -20% 400 804 Machine report  14/06/2021
* Tensile Strength  Transversal EN 12311-1 N/50mm -20% 300 495 Machine report ~ 14/06/2021
* Elongation @ Break Longitudinal EN 12311-1 % -15 absolute (polyester only) 30 37 Machine report ~ 14/06/2021
* Elongation @ Break Transversal EN 12311-1 % -15 absolute (polyester only) 45 51 Machine report 14/06/2021
- Tear resistance (nail shank) :Longitudinal EN 12310-1 N -30% 175 214 Machine report  14/06/2021
- Tear resistance (nail shank) :Transversal EN 12310-1 N -30% 300 406 Machine report  14/06/2021
- Dimensional stability EN 1107-1 % < +0.3 -0.08 2871/1107-1 17/06/2021
- Resistance to Static loading EN12730 method A kg Min. 10 20 2871/12730 15/06/2021
- Resistance to Impact EN12691 method B mm Min. 400 800 2871/12691 14/06/2021
- Peel resistance of joints EN 12316-1 N/50mm -20N - 116 Machine report  14/06/2021
- Shear resistance of joints :Longitudinal EN 12317-1 N/50mm -20% 400 862 Machine report  14/06/2021
- Shear resistance of joints:Transversal EN 12317-1 N/50mm -20% 300 529 Machine report  14/06/2021
- Durability (Flexibility after artificial ageing) EN 1296/ EN1109 °c/g mm * < -10 UsS: = LS: = - -
- Durability (Heat Flow after artificial ageing) EN 1296/EN1110 °C = 50 - - -
- Durability (Visible defects after U.V ageing) UNI EN 1297/EN1850-1 - - Passed - -
- External Fire Performance ENV 1187/EN 13501-5 Class - F roof F roof No Performance Determined
* Reaction of Fire EN 11925-2/EN 13501-1 Class - E E - -
- Watertightness after stretching at low temperature EN13897 % = = - = -
- Adhesion of Granules EN12039 % Max. - - - -
- Root Resistance EN 13948 - NPD NPD NPD = -
- Dangerous Substances - - - Free Free No Dangerous substances used

* s sign for the mandatory (necessary) tests as per specified for system used according to EN 13707:2013

FM-QC-02-14 VER (1) DATE 1/1/2014
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Nile Waterproofing materials Co.
Bitunil
Quality Control Department

Flexible sheets for Waterproofing

Determination ot Length, Width, and Straightness

Date of testing
Report Na.

Product Identification

Product FULL name
EQC # [ Client )
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

i
| =

1248-1:2000

o R wal R S

. 13/06/2021 Sunday
: 2871/1848-1/2021

: NILOSTICK 1500 CS Sand 3.00 mm 5/Z
t WANOQTEE - TURKEY

» 12/06/2021 Saturday

: Shift 2

: SAC-20/0

: C5JM 059/180

: 161 103
: (SO0) Sand - Rashidi {200 micron)

: (200) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Roii Length :
Rolls/Pallet :

10m m
16 m R/P.

Sampiing
Length Width Straightness
Sampling According to EN 13416

Number of samples

1 Sample for all

Tast Piece

1 complete undamaged rofl

Dimensions af samples
p

The dimension of the roll

Measurements

Length of roll Width of roll

Max. Deviation

Expression of results

Length nearest to 10 Width nearestto 1 mm

miTi

WMax. deviation nearest
tol mm

(§-100)

Conditioning before testing

Mot Required except in case of dispute

Results

Length Width Straightness

Measured Value 10050.0 mm 1000.00 mm 101.0 mm

(E-100)
Max. deviation
Expressed Value 10,050 mm 1,000.0 mm 1mm
Laboratory Quality Control
t i/v""f
Vier 0 Date: 1/172015

Fi-0C-ERL




Nile Waterproofing materials C o.

Determination of Thickness and Mass p
A

Date of testing
Report No.

Product Identification

Product FULL name
EQC i [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

1 52
i Ui ST

9-1:2000

_II! A, gl WAL

. 13/06/2021 Sunday
. 2871/1849-1/2021

Bitunil
Quality Control Department

Flexible sheets for Waterproofing

er Unit Area

NILOSTICK 1500 CS Sand 3.00 mm 5/

: NANOTEK - TURKEY

+ 12/06/2021 Saturday
: Shift 2

: SAC -20/0

: CSJM 059/180

- 161103
: (S00) Sand - Rashidi (200 micron)

10m m
16 m R/P.

Roll Length ;
Rolls/Pallet :

: (Z00) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Sampling
Thickness Meiss pei Unil Aiea N
Sampling According to EN 13416
Murmber ol sarmples 1 sample 3 cutting sample trom 1
Test Piece =800 mm T 100 mm =800 mm ™ = 400mm

Dimensions of samples

use the test piece

100 mm * 100 mm

Measurements

10 places (values)

3 weights (values)

Expression of results

Mean of 10 values to nearest 0.1
mim

Mean of 3 values to nearest 0.1 g
multiply by 10 expressed in Kg/m 2

Conditioning before testing

Not Required except in case of
dispute

20 hr. at (23 = 2)°c and humidity
(50+5)%

Results
Thickness
Value 1 3.03 mm
Value 2 2.96 mm
Value 3 3.06 mm
Value 4 3.00 mm
Value 5 3.00 mm
Value 6 3.00 mm
Value 7 3.00 mm
Value B 3.04 mm
Value 9 297 mm
Value 10 2.94 mm
Average 3.00 mm
Laboratory Quality Contraol
Chemlﬂ: 4
FrA-0C-EMIBA%-1 Ver. 0

Mass per Unit Area

28.50 g
29.80 g
31.70 g

30.0 g
K1D=

3.0 Kg/m2

Date : 1/1/2015
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Nile Waterproofing materials Co.
BitunNil
Cuality Contral Departmaent

Flexible sheets for Waterproofing
Determination of Flexibility at Low Temperature

Date of testing
Report No.

Product Identification

Product FULL name
EOC # [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

Sampling

T R T PR
CiY L1

4
J.EULD

: 13/06/2021 Sunday
. 2871/1109/2021

: NILOSTICK 1500 CS Sand 3.00 mm S/Z o I
: MAMNOTEK - TURKEY
: 12/06/2021 Saturday

: Shift 2 Roll Length: 10m m

: SAC -20/0 Rolls/Pallet : 16 m R/P,
: CSIM 059/180

. 161 103

. (S00) Sand - Rashidi (200 micron)

: {Z00) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Flexibility at Low Temperature
compling Avcvavling ta TR 1416
Number of samples 10 sample (5 + 5) .
Test Piece Cut Longitudinal Direction away from edges 150 mm
Dimensions of samples 140£1 mm * 501 mm
Measurements 10 measurements (5 + 5)

Expression of results

e —==

Temp. degree in celliseous applied on upper and lower surfaces

Conditicning Before Testing

4 Hr. at 2322 Yc without PE film and separated
samples on siliconized paper

Conditioning of Test
specimens

1 Hr. £ 5 min. at desired Temp. immersed in Alcohol/water path

Results

Specimen 1/1*

Specimen 2/2%

[ o TR, SO s W b I ]
SHELITTIEN 37 3

Specimen 4/4%*

Specimen 5/5*

Result

Upper Surface (1-5) Lower Surface (1*-5%)
-20 °c .20 0c
-20 o -20 i+
-20 =t -20 il v
-20 - =20 o
20 . -20 e
-20 ¥ Oc -20 Yc

Laboratory Quality Control
Chemist h i

e

Fivt-QC-EN1109-1

Ver.Q Date: /12015
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Nile Waterproofing materials Co.

BituNil
Quality Control Departiment

Flexible sheets for Waterprooling

Determination of Flow Resistance at Elevated temperature

Date of testing
Report No.

Product Identification

Product FULL name
EOC # [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

Ch 111N 50
LIV LL AV LU

: 13/06/2021 Sunday
: 2871/1110/2021

NILOSTICK 1500 CS Sand 3.00 mm §/Z

. NANOTEK - TURIKEY

: 12/06/2021 Saturday
. Shift 2

: SAC-20/0

: C5JM 059/180

10m m

16 m R/P.

Roll Length :
Rolls/Pallet :

- 161103
. {S00) Sand - Rashidi {200 micron)

. (Z00) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Sampling
Flow Resistance at Elevated temperature
Sampling According to EN 13416
Number of samples 3 samples
Test Piece Cut rectangular samples away from edges 150 mm
Dimensions of samples 100£1 mm * 50+1 mm to 80mm
Measurements Distance of whole sample before test and after test

Expression of results

Passed at desired temp. if distance <= 2.0 mm and no droplets observed

Conditioning Before Testing

2 Hr. at 2342 "c without PE film and separated
samples on siliconized paper

Duration of Testing

12042 min, at desired temp.

Conditioning after testing

betore measuring

at least 120 min at 23+2 %

Results Upper Surface (1) Lower Surface (1%)
Specified temp. 60 O¢ 60
| . Droplets observed No droplets Mo droplets
Il, Difference AX*
Specimen 1/1* 0.17 mm 0.17
Specimen 2/2* 0.17 mm 0.17
Specimen 3/3* 0.17 mm 017
Mean 0.2 mim 0.2
¥ Ax is the difference between initial length of the test specimen ond the final length after the test period in mm.
Result Passed Passed
Laborato uality Control
Chemist
Fiv-OC-EN1110 Ver. 0

mim

mirm

[T

Date : 1/L201%



N b A BN

Date of testing
Report No.

Product Identification

Procoet TULL nieme
EQC # [ Client ]

Date of production
Shift of production

Batch No.
Upper surfacing

Lower surfacing

Sampling

Nile Waterproofing materials Co,

BituNil

Quality Control Department

Flexible sheets for Waterproofing
Determination of Visible defects

EN 1850-1:2000

: 13/06/2021 Sunday
c 2871/1850/2021

MILOSTICK 1500 C% Sand 3.00 mm 5/7

: NANOTEK - TURKEY

» 12/06/2021 Saturday
: Shift 2

: SAC-20/0

IR A M ON

B I ) 1) Wy Lo

: 161103
: (500) Sand - Rashidi {200 micron)

. (200) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Roll Length :
Rolls/Pallet :

10m m
16m R/P.

Visible Defects

Sampling

According to EN 13416

Mumber of samples

1 Complete [D_H

Test Piere

The Conmplete Rol|

Dimensions of sam pfes

Measuremenis

Full Roll Dimension
5 main visual examination

Expression of results

Visual information by naked eye

Canditioning Before Testing

Not required but in case of dispute conditioning at least 20 hr. at 23 |

2%

Examination of

Examination of

Results
Top Surface Underside
Blisters free free
Cracks free free
Holes free free
Naked Spots free free

Other Noticeable
defects

Laboratory Quality Control
Chemist

~d

Fr-DUC-ENY B

Ver. 0

Date - 1/1/2015



Mile Waterproofing mate vials Ca,

It il
Crpalivy Cosebral Ry e
Flexible sheets for Waterproofing
Determination of Watertightness
EN 1928:2000
Date of tosting . 14/06/2021 Monday
Aenort Mo, c 2871/1928/2021
Product Identification T wvith Inatial Type Test @ 00100
Prodouct FULL name MILOSTICK 1500 C% Sand 3,00 mm /7
FEQCIH | Client ] MANOTEK - TURKEY
Date of production 12/06/2021 Saturday
sShift of productior shift 2 Foll Length s 10m m
Compound type SAL -20/0 Raolls/Pallet: 16 m R/7,
Reinforcement type C5 IR CE9S180
Batch No, 161103
Upper surfacing 1500} Sarud - Rashidi {200 micron)
Lewer surfacing : {Z00) FILM P.P GRAY/BLACK SIL:COME EMBOSSED
sampling B
S Determination of Watertightness
Mathod Method A Method B (if Applied) _
| Sampling According to EN 13416 According to EN 13416 |
Number of samples 3 from different roll parts 3 from different roll parts
Test Piece 3 3
Dimensions of samples Circular with Diameter 200 £2 mm Equal ta sloted plate at least 130 mm
Measurments at 2345 % at 2315 %

Expression of results

Pass:if no colar change or Fail:if color change

Pazs:if no color change or Fail:it color chanpe

Conditioning before testing

6 Hrs. at 2345 “¢

€ Hrs. at 235 "¢

Test Ruration 24:+1 hr. Assesment after 1 b, test duration
Presuure applied EO kPs. according to specified pressurs
Aesulls
Applied Pressure tor A Applied Pressure for B
60 |kPs =
Color Change Result Evidence of leakadge Result

Sample 1 Mo PASS

Sample 2 Ma pass -

samole 3 Mo PASS - =

Tested and Reported by

Fed-CL-EMLTZE

Quality Control Responsible

Ver,

Date - 17142015
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Nile Waterproofing mater ials Co.

Flexible sheets for Waterproofing

Determination of Resistance to Static loading

EN 12730:2015 Method A

Date of testing 15/06/2021 Tuesday
Repaort No. 2871/12730/2021

Product Identification

Product FULL name
EOC # [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type
Batch No.

Upper surfacing
Lower surfacing

Join with Inatial Type Test : 00101

MILOSTICK 1500 CS Sand 3.00 mm 5/Z
MNANCOTEEK - TURKEY

12/06/2021 Saturday

shift 2

SAC -20/0

CS 1M 059/180

161103

(500) Sand - Rashidi {200 micron)
(Z00) FILM P.P GRAY/BELACK SILICONE EMBOSSED

Roll Length :
Rolls/Pallet :

Bitundil

CQuality Control Dep st

10m m

16 m R/P.

Sampling
Determination of Resistance to 5Static loading
Sampling According to EN 13416

Number of samples 1 From part of roll with 10cm exclusion from both roll sides

Test Piece 3

Dimensions of samples 550 mm * 550 mm +2 mm

Measurments Visual check for cracks or LE‘dkdﬂgE

Expression of results No cracks or Pass at specificd load in Kg

condldening before testing 70 s Al spwcifivd Luel conditlon (23 2 %)

Support Soft Support Polystyrene

Duration of Test 24 Hrs. at specified test condition (23 42 ®c) for each |oading interval.

Results
Applied Loads
] 5 10 15 20 25 30 35 40 Kp
Sample 1 . 2 . L 20 5 T P s
Sample 2 - s . . 20 : a s
Sample 3 - . . - 20 . - .

Max. Load : 20 Kg

Cracks or Leakage

20 25 30 35 40 Kg

Sample 1 - - - - MNo - -
Sample 2 - - - - No = -
Sample 3 - . - : No

End Result : PASS

Tested and Reported by Quality Control Respensible Laboratory Manager

* &

Fidi-OC-EN12730 Ver. 0

Date ' 1/1/2015



Nile Waterproofing materials Co,

Bitoalind Bitumil
Quality Central Daepsartnent
Flexible sheets for Waterproofing
Determination of Resistance to Impact
EN 12691:2018 Vlethod B
Date of testing 14/06/2021 Monday
Report No, 2871/12691/2021
Product Identification Join with Inatial Type Test : 00101
PFroduct FULL name MNILOSTICK 1500 CS Sand 3.00 mm S/Z
EQCH | Client ] NANOTEK - TURKLY
Date of production : 12/06/2021 Saturday
Shift of production : Shift 2 Roll Length: 10m m
Compound type SAC -20/0 Rolls/Pallet: 16 m R/P.
Reinforcement type C5JM 059/180
Batch Na, 161103
Upper surfacing (500) Sand - Rashidi (200 micron)
Lower surfacing (Z0O) FILM P.P GRAY/BLACK SILICONE EMBOSSED
Sampling
Determination of Resistance to Impact
Sampling According to EN 13416
Number of samples 1 From different positions of roll with 10cm exclusion from both roll sides
Test Piece 5 i
Dimensions of samples 150 mm * 150 mm
[ [ . Vieual eheck for cracke ar |l geakados
VIS TSI Bty S f el 1 L D W LD
Expression uf resulls MNe cracks or leakadge at specified drop height i nmm
and]tign]ng befare tESl-Il"IE 24 hrs, at EPECiﬂE‘d test condition {23 +2 U':J
Support Soft Support Polystyrene
Drop mass 500 £ 5 gm including Punchring tool
Punchring tool Spherical with diameter 12.7 =1 mm
Results
Applied Loads
300 | 350 | 400 | 450 | 500 | e00 | 700 | 800 | 900 | 1000 {1250 1500
Sample 1 - &00
Sample 2 - - - ¥ . 200
Sample 3 - - auo
Sample 4 - - - - 800
Sample 5 &00
Max. Load : 800 mm
Cracks or Leakage
300 | 350 | 400 | 450 | 500 | 600 | 700 | 8OO | 900 | 1000 | 1250 1500
sample 1 - : = No L.
Sample 2 - - - . . . . NO - -
Sample 3 - 5 No 5 |
Sample 4 " No . L
Sample 5 = Ng

Tested and Reported by

Fr-QC-EN12691

End Result :

Quality Control Responsible

Ver. U

Date ; 1/1/2015
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Date of testing
Report No.

Product Identification

Product FULL name
EOC # [ Client ]
Date ot production
Shift of production
Compound type
Reinforcement type

Batch No.

Upper surfacing
Lower surfacing

: Shift 2 Roll Length :
¢ SAC-20/0
: CS5IM 059/180

Nile Waterproofing materials Co.
Bitunil
Quality Contral Departnment
Flexible sheets for Waterproofing
Determination of Dimensional stability

EN 1107-1:2000

17/06/2021 Thursday
2871/1107-1/2021

Join with Inatial Type Test : 00101

NILOSTICK 1500 CS Sand 3.00 mm 5/2

NAMOTEK - TURKFY

12/06/2021 Saturday

10m m

Rolls/Pallet - 16 m R/P.

161103

: (500) Sand - Rashidi (200 micran)
: (Z00) FILM P.P GRAY/BLACK SILICONE EMBOSSED

Sampling
Determination of Dimensional stability
Sampling According to EN 13416

Number of samples

1 Part of Roll taken test pieces from uniformally over the width in larger dimention with
Longitudinal direction

Test Piece

5

Dimensions of samples

250+ 1 mm* 50+ 1 mm

Measurments

Lrpreaaon of resulls

hMaasiring using optical davico tho difference distance between intiel marle referance |,
and second mark for each test specimen to nearnest 0.05 mm

Thie %6 ol Uie Jiffergnee distance berween Intial mark reterance L, and second mairk with
refereance to referance distance L. it may be positive (+) expansion or negative (-)
contraction.

at 2312 Y for 24 hr.
at 802 “c for 24 hr. £ 10 min. duration

Conditioning before testing

Conditioning during testing

Conditioning just before measurments [at 2342 %c for at leaslt 4 hr.

Results
Referance Difference % of change Sign. Meaning
Sample 1 200 -0.12 -0.06 Contraction
Sample 2 200 -0.18 -0.09 Cantraction
Sample 3 200 -0.18 -0.09 Contraction
Sample 4 200 -0.18 -0.09 Contraction
Sampie 5 200 -0.16 -0.08 Contraction
Arthmatic Mean ! -0.08 Contraction
Result close 1o nearnest 0.1 %
-0.08
Test d Re edb Quality Control Responsible atory Manager

/ e

FM-QC-EN1107-1 Ver:0 Dare - 1/1/2015



Fensile wst extensomeler BN 12311

Test Lype: Tensile
Operator name:
Sample ldentification:

Intertice Type:

161105 TEL
4200/4300/4400

BITUNIL

9 EL Saaed Ll Aaly S0 Wadi Bl s

Adexandrin , BGY YT

EMAD GHONAMLE

Instron Corpoeration
Series X Automated Materials Testing System

Test Dale:

L4 June 202

Sumple Rate (plsfsees): 6.0670 e
. Yo )
Crosshead Speed: 100.0000 mm/min .i Fun‘ud by (%150 _
Second Speed: 0.0000 i min Femperature: 23 €
Third Speed: 0.0000 mim/min
Full Scale Load Range:  5.00(0) kN
Membrane/Thickness NILOSTICK-1500 CS 3M S/Z **NANOTEK**
Reinloreement Type R PSIM 059180 **
Compound / Batch no. SAC -20/0 Batch No**161103**
I"roduction date 12/06/2021 1
Direction LONGITUDINAL
Sample comments:
Conditioning at least 240 hrs
Lonad Loud % Strain %o Strain
il al Cursor il al Cursor
Max. Load Poimnt | Max.Load Poimt |
{ Misem) { N/5em ) (%a) (96}
| 774.200 744.160 32.190 33.396
2 772.100 757.310 _ 36.580| 37.503
; 791100 765630 38550 30,087
4 742 000 J13 550 34420 33 333
5 857.200 844,290 41.2100 B 42.241
3 . §88.600 871,140 30,990 11,463
Mean 804 200 782 680 35.657 36,307
=10, 36,397 1. 348 3883 34924

8.2 .00



Tensike lasl extonsometer ER 12311

Tensile
EMAD GHOMNAMIE

lest type:
Operator name:

BITUNILL

9 EL Saad Bl Aaly SG Wadi B Kamar

Adexandrin, BGYPT

Instron Corporalion
Series 1X Automated Muterials Testing System

Sample ldentilieation: 141103 TET Test Deate: 14 June 2021
Interfce Type: 4200/4300/4400
Sample Rate (ptsfsecs):  6.6670 e
Crosshead Speed: 1300000 mnymin _[ -[unmll-.} K "_5?} .
Second Speed: 0.0000 mnymin Femperature: 23 L
Third Speed: (L0000 mnymin
Iull Seale Load Range:  5.0000 kN
Membrane/Thickness NILOSTICK-1500 CS 3M S/Z **NANQTEK**
Reinforcement Type *#EE PSS IM 059-180 ***
Compound / Batch no. SAC -20/0 BalchNo**161103%+
Production date 12/06/2021 I
[Hrection TRANSVERSAL
Sample comments:
Conditioning at least 2U hrs
Load Lol % Strain % Strain
at al Cursor il at Cursor
Max. Load Point | max. Load Paint |
( NfScm ) ( MNfSem ) (%) (%)
I 302.300 300.930 53.100 53.691
2 528,100 527.780 52.2100 52.295]
3 486.400] 485900 SO0 51518
4 496 600 496,640 49 480 49.261
5 446,400 443 480 46,500 47.131]
6 515.200 514,090 49070 49 449
Mear 495 833 494.803 50,228 50.657
5. 28.2533 29,0310 23481 2218

8.2-1.00



BITUNIL
9 EL Saad El Aaly St Wadi El Kamar
Alexandria, BGY !PT

Tensile test ASTM D-5147

Test type: Tensile Instron Corporation
Operator name: EMAD GHONAMI: Series [X Auomated Materials Testing System 8.2<0L.00
Sample dentifieation: 161103 TAL Test Date: 14 June 2021
Interface Type: 4200/4300/4400
Sample Rate (ptefsecs): 10,0000 ; g )
Crosshead Speed: 50.0000 mim/min Gl e et _
Second Speed: 0.0000 minv min Temperature: 23 C
Third Speed: 0.00040 mm'min
Full Seale Load Range:  5.0000 kM
Membrane/Thickness NILOSTICK-1500 CS 3M S/Z2 #*NANOTERK**
Reinforcement Type % P JIM 050-180 »»=
Compound / Batchno.  SAC -20/0 Batch No**161103**
Production date 12/06/2021 11
Direction LONGITUDINAL
Sample comments:
Conditioning at least 20 hrs
Load Laaicl % Strain % Strain Tl
Al it Cursor at Cursor at al Cursol
Max.Load Paint | Point | Max. Load Mot |
(N/Sem) (MfSem) (94) (%) (kM
| 910.000 904,680 74,453 72627 1809
2 Bl 400 13940 20570 749 853 16279
3 923,800 920.260 §1.446 78.360 | 8,403
i 786,000 785.220 6G1.BOB 61413 15,71
3 775 800 BA0. GAI) G4, 106 60.333 13,213
Mean §42.200 316.952 72477 70.557 15,339
§.D. 69.895 104.657 9.134 9.259 2443




Tensile test ASTM D-5147

Test type: Tensile

BETUNILL

D EL Soad ELAaly St Wadi Bl K
Aldexandrin . BGYPT

[nstron Corporation

Operator name: EMAD GHONAMI Series [X Auwomated Materinds Testing System 82100
sample Identification: 161103 TAT Test Date: 14 June 2021
[nterface Type: A200/4 3004400
sSample Rate (ptafsecs): 100000 e
Crosshead Speed: 50, (M) iy min _[_[mmdll} b 4o 15 .
Second Speed: L0000 iy min Temperature: - 25 C
Third Speed: (10000 nmummin
Full Seale Load Range:  5.0000 kN
Membrane/Thickness NILOSTICK-1500 C5 3M S/Z **NANOTERK**
Reinforcement Type WEHPS IM 05Y- | B e
Compound / Batch o, SAC -20/0  Buateh No** 161 103%*
*roduction date 12/06/2021 11
Dircetion TRAMSVERSAL
Sample comments:
Conditioning al keast 20 hrs
Load Load o Jtramn % Strain | ol
al at Cursor at Cursor at ait Cursor
Max. Load Point | Paint |1 Max Load Povint |
(N/5em) (MfSem) (%) (%) (RN
1 561.400 550.180 76893 7] I TN 7]
2 540400 539.580 75.694 75.080 1), 792
3 511,600 509.260 66 600 64.933 1), 183
4 348000 5473820 76.130 735.800 P48
5 488 800 488 840 71.377 77.653 0,777
Meun 530.040 528 848 74.539 73.739 111,577
5.0 29386 28.996 4486 5.028 {1581




BITUMNIL
9 EL Saad EL Aaly 51, Wadi Bl Kamar
Adesamldrin , GYY

Tearing Strength ASTM D-4073-94
Test Lype: Tensile Instron Corporation

Operator name; EMAD GHONAME Series 1X Automated Materials Testing System R 2-1.00
Swple dentilication: 161103 RAL Test Date: 14 June 2021

Interface Type: 4200/4300/4400
Sample Rate (pis/sees): 10,0000 YNNI Prpp—
Crosshead Speed: 100.0000 mnymin .I .|llltllﬁ.||ljr' £t bV )
Second Speed: 0.0000 mnvimin Femperature: 23 C
Third Speed: 0.0000 mnymin
["ull Scale Load Range:  5.0000 kM

Membrane/Thickness NILOSTICK-1500 C5 5M 5/Z2 **NANOTER**
Reinforcement Type BEE PSS IM 059-180 *=*
Compound / Batch no. SAC -20/0 BatchNo**161103%*
I'roduction date 12/06/2021 1

Direction LONGITUDINAL

Sample comments:
Conditioning at least 20 hrs

Load | Avg Ld ‘

At Hetween

Max. Load Limits |
(M) (M) 3
1 §15.800 601.447|
2 i 642400 593.593|
Mean 729,100 397.520
5.1 122612 5.554




Tearing Strength ASTM 1D-4073-44

Test type:
Chperator name:

Sample Identification:

Interface Type:

Tensile

BITUNIL

O L Saad EL Aaly S6 Wadi Bl anku

Alexandrin, BGYPT

EMAD GHONAMI:

161105 RAT
A200/4 30044400

Sample Rate (pis/sees): 100000

Crosshend Speed:

Second Speed:

Third Speed:

100.0000
0.0000
(.00

[Full Scale Load Range:  5.0000)

mmimin
i
mmimin

kN

Instron Corporation

Series [X Automated Materials Testing System

Test Date: 14 June 2021

Membrane/Thickness NILOSTICK-1500 CS 3M S/Z2 **NANOTEK**

Reinforeement Type

Compound / Balch no.

Production date
Dircetion

Sample comments:

i PS IM (Q59- 180 wwe

SAC 20700 Balch No#*161103%*

12/06/202
TRANSVI

Conditioning at least 20 lus

|
ERSAL

Lo Ave Ld

al Between

My Load Limits |

(M) (M}

| 437200 392.900
2 432200 402.497
Mean 434,700 397.608
5.0 3.536 6,786

Humidity ( % ): 50

Temperature: 23 C

82000



Tearing Strength EN 12310-1

Test type:

Chperalor mune:
Sample ldentification:
Interface Type:

Sample Rate (pts/secs):

Crosshead Speed:
second Speed:
Third Speed:

Full Scale Load Range:

BTN,

Y EL Sand El Aaly St Wadi Bl Kamar
Alexandrin, LGYDPT

lensile

EMAD GHONAMIE
161103 REL
4200/4300/4400

10.0000

100.0000 mm/min
(LO00 momin
(La000 mm'min
5.0000 kN

Instron Corporation

Series [X Automated Materials Testing System

Test Date: 14 June 2021

Membrane/ Thickness NILOSTICK-1300 CS 3M S/Z **NANOTEK**

Reinforcement Type

Compound / Batch no.

Production date

¥+ P.SIMOSD-180 %=+

SAC -20/0  Batch No**[61103%*

12/06/2021 1l

Drircetion LONGITUDINAL
Sample comments:
Conthiioning al least 20 hrs
Lovael :fh\fg L
at Between
Max. Load Limits |
(MY (™)
| 195.800 | 77.308
2 204800 | 72.597
3 217200 202517
2 207,700 LE0,279
5 246.700 195711
iean 214 440 | 85.682
a0, 19,584 {2792

Humidity ( % ):50

Temperature: 23 C

.20, (1)



BETUNLL

9 EL Sond B Aaly 51 Wadi Bl Kamar

Aldexandria . EGYPT

Tearing Strength EN 12310-1

Tesl (ype: Tensile

{Operator name: EMAD GHONAML:
Sample ldentilication; 161103 RET
Interlace Type: £200/4300/4400

sample Rate (ptsfsecs): 10,0000

Crosshead Speed: 100.0000 i min
Second Speed: 0.0000 mm/min
Third Speed: 0.0000 mmymin
Full Scale Load Range:  5.0000 kN

Membrane/Thickness NILOSTICK-1500 CS 3M 5/72 ™NANOTEK™"**
Reintoreement Type HE PSS IM059-180 #*#

Compound / Bateh no. SAC 220/0  Batch No*=161103%*

Production date 12006/2021 I
Yirection TRANSVERSAL
samyple comments;

Conditioning at least 20 hrs

Instron Corporation

Series [X Automated Materials Testing System

Test Date: Lo June 20021

Humidily ¢ % . 50

Temperature:

[.oad Ave ld

at Between

Max. Load Lirmits |

(M} (M

| 459,100 405,153
. 383 404} 286.615
3 379.600 33631
i 398,300 350448
3 409,700 ~ 350.660)
Mean 406.020 347.302
5.0, 32017 42,025

23C

8.24 00



BITUNIL
9 EL Soaud Bl Aaly 56 Wadi L] Kamar
Alexandrin, EGYPT

Shear resistance olJoint EM-12317-1

Tensile

EMAD GHOMNAML
161103 JEL
A200/4300/4400

Test type:

UDperalor nime:
sample ldentification:
Interface Type:

[nstron Corporation
Series [X Auomated Malerials Testing System
Test Date: 14 June 2021

8.24 .00

S le Rate (pisfsecs): 10, L
sample Rate (pis/secs) 0 UEEU Humidity (% ):

r Trl"l:::l'”-"‘.'ll"l Rr‘lllﬂ-rl h. jr]"] ”n I'I'I-l'\'lJr'I'l'lil'l -j

e Bl | PSSR -!-'\f "l e N W W F A TLNRAR 1hknRd § . ?" L
Second Speed: 0.0000 nmnymin Temperature: 23 C
Third Speed: 0.0000 mm/min

Full Scale Load Range:  5.0000 kN

Membrane/Thickness NILOSTICK-1300 CS 3M S/Z **NANOTEK**
Reinloreement Type wEE PSS IM059-180 e

Compound / Batch no.  SAC -20/0 Batch No®*161103%#*

Production date 12/06/2021 11

Direction LONGITUDIN AL
Sumple comments:
Conditioning at least 20 lus
Load Ioad " Strain U4 Strain
al at Cursor al at Cursor
Max. Load Pomt | Max. Load Point |
{(N/5em) (NAcm) [%4) (%)
I 901.700 896.640 45735 46068
2 035.600 034 490 47.620 47871
3 786800 786,40 40 340 40:171
+ 826600 824,530 44 E03 44.887
£ 260D 856 370 42 830 43497
Mean B62.320 B3R 894 44 266 44,499
5.D. 58.953 38938 2.792 2.904




Shear resistance ol Jonnt EN-12317-1

Test type: Tensile

Operalor name:

BITUNIL

9 EL Saad E>L Aaly St Wadi E1TKamar
Alexandrin . EGYPT

EMAD GHONAMI:

[nstron Corporation

Series [X Automated Malerials Testing System

Sample [dentification: 161103 JET Test Date: 14 June 2021
Interlace Type: 4200443004400
sample Rate (pis/secs): 10,0000 o Cqre n
Crosshend Specd: 200, 0000 i HumTidiEg {6 g0
Second Speed: (.0000 mmynin lemperature: 23 C
Third Speed: 0.0000 mnyimin
Full Seale Load Range:  5.0000 ™
Membrane/Thickness NILOSTICK-1300 C8S 3M S **NANOTEIC**
Reinfbreement Type #FE P S IM (159-18() *+¥
Compound / Batch no. SAC <2000 Batch No** 161 105%*
roduction date 12/06/2021 11
Direction TRANSVERSAL
Sample comiments:
Conditioning at least 20 hrs
Lovand] Load % Strain Y% Strain
al at Cursor al at Cursor
Mux. Load Pomnt | Max, Load Point |
iMfAcim) {MN/5em) (%) (%)
I 524 800 524,830 al.750 51.661
2 554,900 554,890 52,550, 52.231
3 500.400 493.950 48,285 49035
4 ! 512.800 481.340 46.840 48.338
= e T =N 552,500 552.210 56350, 56491
Mean 529 080 521.444 51,195 $1.551
s 10, 24089 33.320 3816 3223

2.2



BITUNIL

9 L Saad El Aaly St Wadi Bl Kaumar

Alexandria ,

Peeling @ 180 EN-12316-2

Tesl type: Tensile

(dperator name: EMAD GHONAME

Samplhe [dentification: 161103 PEL

Interliwe Type: 420074 30044400
sample Rate (ptafsecs): 10,0000
Crosshead Speed: 1000000 mm'min
Second Speed: (L.O0oon Iy min
Third Speed: 0.0000 mm/min
Full Scale Load Range:  5.0000 kN

EGYDPT

Instron Corporation
Series [X Automated Malerials Testing System

Test [t 14 June 2021

Flumidity % ): 50
23C

Temperature:

Membrane/Thickness NILOSTICK-1500 C5 3M §/Z **NANOTCE**

Reinforcement Type *54 PSS IM 059-180 **#
SAC -20/0

12/06/2021 1l

Campound / Baich no,
Produetion date

Direction (5x40) Peeling (e 180

Sample comments:
Conditioning at least 20 hrs

Batch No**161103*=

v | gl I ol
Between al
Limits | Max. Load
[ N/Scm) { NiScm) |
[ | 126.900 | 39.900
7.8 ~ 113.016 [22.100
3 . 109852 121700
Mean 115 5849 127 900
s 9.068 10394




